
Version 1.1

75105668 Shifter Bracket



BEFORE STARTING THE BUILD

The following are needed for assembly:

• Soft base / underlay (scratch protection)

• A set of hex wrenches

• Tape measure/ruler

Read the manual first. All remarks are important and could help you avoid problems. 

Use BOM (Bill of Material) to find the sizes and lenghts of the parts.



3 / 10

1x

2x

J1

J2

4x J3

J1

J2

SHIFTER BRACKET

J3

Mount both (J2) mounting plates to the (J1) shifter plate 

using four (J3) M8x16 countersunk screws.



4 / 10

SHIFTER BRACKET

The result after step 1:



5 / 10

4x J7

J7

SHIFTER BRACKET

Install four (J7) M8 T-Nuts now.



6 / 10

4x J6

J6

SHIFTER BRACKET

Now, secure the shifter bracket using four (J6) M8x16 

lens screws.



7 / 10

SHIFTER BRACKET

Finished!



8 / 10 Fanatec Clubsport Thrustmaster TH8A, RS TSS PROSIM PSL SEQ / Quaife Heusinkveld Mag Shifter Derek Spears SQ Shifter

Simagic DS-8x Simagic Q1S SimagicTB-1 Shifter & Brake Moza HGP ShifterMeca Cup Shifter

SHIFTER BRACKET 

COMPATIBILITY



9 / 10 Jinx Shifter VNM Shifter VNM Handbrake Meca Handbrake HE Handbrake

PROSIM SQ Shifter Fanatec CS Handbrake Moza HBP HandbrakeBJ Sim Racing Shifter 3.0

SHIFTER BRACKET 

COMPATIBILITY



Part Picture Order. No. Article Pieces

J1 75121194 Shifterplate 1

J2 75121193 Mountingplate 2

J3 68320334 Locknut M6 4

J4 68310094 Cylinderscrew M6x20 4

75105668 Shifter Bracket

10 / 10

Part Picture Order. No. Article Pieces

J5 68320360 Lensscrew M8x16 4

J6 68320084 T-Nut M8 4

J7 75190016 T-Nut M8 4



Need help? Scan for help & resources

If you have any further questions about assembling this product or about the manual itself, please contact our 

support department. You can reach them at

info@track-time.de


	Folie 1
	Folie 2
	Folie 3
	Folie 4
	Folie 5
	Folie 6
	Folie 7
	Folie 8
	Folie 9
	Folie 10
	Folie 11

